ALIGN

EP-HELICOPTER

TREX 500ESP

KX017008TA

INSTRUCTION MANUAL
ERARGEE

INTRODUCTION

=

SAFETY NOTES
E2EESH

EQUIPMENT REQUIRED FOR ASSEMBLY
EEEH

SAFETY CHECK BEFORE FLYING
ETmEZREEERR

ASSEMBLY SECTION
BERN

EQUIPMENT ILLUSTRATION
EEREEEER

BRUSALESS SPEED CONTROLLER INSTALLTICN SUGGESTION
E S iR I e i e (T B

CANOPY ASSEMELY
B 2R

)
e,

SERVO SETTING AND ADJUSTMENT
ElRE e

2

ADJUSTHENTS FOR GYRO AND TAIL NELTRAL SETTING
PRI R R TR e

2

Ml

PITCH AND THROTTLE SETTING
EEHEIERPERE

23

POWER COLLOCATION REFERENCE

28~27

RUEELEG ERUSHLESS SPEED CONTROLLER MSTRUCTION BAHUAL
FRlEEsEERN

27~30

FLIGHT ADJUSTMENT AND SETTING
T E rR R e

31~-38

PART NAMES AND OPTIONAL PART LIST
S BN A B R I SR 8D

Thank you for buying ALIGN products. The T-REX 500 is
the latest technology in Rotary RC models. Please read
this manual carefully before assembling and flying the
new T-REX 500 helicopter. We recommend that you
keep this manual for future reference regarding tuning
and maintenance.

%E@ﬁﬂ@iﬁ%ﬁﬁ@t&ﬁ%ﬁ&% EENE.

EAEE LA S ARG 28 aﬁﬁ@&ﬁae LIFRR mEE
ﬁﬁ%ﬁﬂﬁﬁlﬁémﬁg LB IR B {E A - %E@ﬁﬂ$mﬁﬁ
HE - EENRTERAEANME  HBHFCEREEERHE
BHEREEEE

www.I'chelibase.com



Thank you for buying ALIGN Products. The T-REX 500 Helicopteris designed as an easy to use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and follow all precautions and recommendations located within the manual. Be sure to retain the manual
for future reference, routine maintenance, and tuning. The T-REX 500 is a new product developed by ALIGN,

It features the best design available on the Micro-Heli market to date, providing flying stability for beginners, full
aerobatic capability for advanced fliers, and unsurpassed reliability for customer support.

MMM OEER  ATHESSSENED T-REX 500 BRE - EENAOMBERESRES2ETETHELERIEES

EER ARBESSHRGEESNEE - FROBETHELIBEENSS - T-REX 500 RBEHSTHRAMNER + TRE
ERIMRTBECNVNREAEB R RAMTRIESE - T-REX 500 B E2MBEHRE -

THE MEANING OF SYMBOLS &5 %l

&wnnmnal Mishandling due to failure to follow these instructions may result in damage or injury.
z 5 EARTELBFRE  MEAERTESNHERLTRENE

"Zgﬁiﬁ‘_iu_u Mishandling due to failure to follow these instructions may result in danger.
ERRTELB(FRE  MEREETEENER -

L FORBIDDEN Do not attempt under any circumstances.
EEOELNERT HOEERE-

IMPORTANT NOTES & 83

RIC helicopters, including the T-REX 500 are not toys. R/C helicopter utilize various high-tech products and
Technologies to provide superior performance, Improper use of this product can result in serious injury or even
death. Please read this manual carefully before using and make sure to be conscious of your own personal safety
and the safety of others and your environment when operating all ALIGN products.
Manufacturer and seller assume no liability for the operation or the use of this product.
Intended for use only by adults with experience flying remote control helicopters at a legal fiying field. After the sale
of this product we cannot maintain any control over its operation or usage.

T-REX 500 EPEERESUYIRA  CRES T HSEREESMBEGHENEHEBER ML BENER BT MG ESE
EREEEEERL FAZHEEUERFSHET  IEErEREATE I BEOENORBRNER  EEINENE
@RS RN R T ERE RN REOEE EFEnuﬂfﬂ.tﬂﬂiﬁﬁ#{?ﬁﬁﬁﬁﬂﬁﬂﬁmﬁ,kﬁﬁ

HEEHNABETSESEENSEBERTERT LARLEEETRIER  E8SL8F 08 FRAEARENERER
i EA O HER T R -

We recommend that you obtain the assistance of an experienced pilot before attempting to fly our products for the
first time. A local expert is the best way to properly assemble, setup, and fly your model for the first time. The
T-REX 500 requires a certain degree of skill to operate, and is a consumer item. Any damage or dissatisfaction as

a result of accidents or modifications are not covered by any warrantee and cannot be returned for repair or
replacement. Please contact our distributors for free technical consultation and parts at discounted rates when you
experience problems during operation or maintenance.

EUNRNECRERFRIERNENZ2EBR EREFHE GENTEELTLHEE  TUEABEMEAES FTRETT

Eﬁmﬁﬂﬁﬁﬁﬁlﬁﬁmﬁﬂﬁmﬂﬁﬁ FIBEEREEEESRS  FogEdEAo Il ETGHEARTES - WEES

2.SAFETY NOTES z=i® %A

AT

Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes due to a variely of reasons including, lack of
maintenance, pilot error, and radio interference. Pilots are responsible for their actions and damage or injury
occurring during the operation or as of a result of R/C aircraft models.

EREARS EENEEREMASE  ROSBEOEEAR  AREETETESRE SFTEHERTE  UERF AT
E - SAUENARTERARSTORBNES  BROZBLEERORS - URTRESRIMSDEDEN ZHE -




LOCATE AN APPROPRIATE LOCATION [ERusnf A%

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near
buildings, high voltage cables, or trees to ensure the safety of yourself, others and your
model. For the first practice, please choose a legal flying field and can use a training skid
to fly for reducing the damage. Do not fly your model in inclement weather, such as rain,
wind, snow or darkness.

ERBROHEAS—EHEE ENOOECEAEY BUAREOENNED BRET
BHERESEERMTRIERGT UATRERTEREE. - Bl - BEY - TERE - B+
BN BTSN TRERECHMEAMENIEE - Y THRER - EME&&EH“EH&W
TR TEREERS RRTNT - EFRTE Eﬁﬁﬂﬂm}a E%tﬂ&ﬂﬁm

BOETE - IRERLEETERE  HEESAERBAN

Fpsttsy  PREVENT MOISTURE Si3#8iE0

R.I’C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or 2 crash. Do not operate or expose 1o
rain or moisture,

ERBARHERNFSHENT FRELEN  MULABHONCEREKE  FEETEE
TIHEAHEA BLEAFEABSHEAMBESLERSFRLNEMISTTRINES

Q""" PROPER OPERATION 77 #EEAESR
Please use the replacement of parts on the manual to ensure the safety of instructors. This
product is for R/C model, so do not use for other purpose.

MASTEN L « (LEE o 55 T M e - ﬁ@ﬁrﬁﬁm§ﬁ¢WF# ElEREmeE 2
-BERRESERARE  W2AWER  LORREE - EEARCFEERE -

g&“ﬁ“"ﬁﬁ OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT E285&T

Before turning on your model and transmitter, check to make sure no one else is operating
on the same frequency. Frequency interference can cause your model, or ether models to
crash. The guidance provided by an experienced pilot will be invaluable for the assembly,
tuning, trimming, and actual first flight. (Recommend you to practice with computer-based
flight simulator.)

ERITIEMTE RELESESHEAASENEGEESTRG  DaEEERaEn 2B
HECHBAUNTESEASH - ESRABSECERTIHEE —CNRE SR 8H
FTESBRIERG BEERN ) \TESER  ATLIBERNT -

(M THEREREFEREAMUEINER

AV SAFE OPERATION Z2H#/F
Operate this unit within your ability. Do not fly under tired condition and improper operation

may cause in danger,

HRECENHERR-ERNEEAREECESS  BREY - BHTEHTERE B
NABEEBETEEES -

/TS| ALWAYS BE AWARE OF THE ROTATING BLADES i E#ciis

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to
the envirenment. Be conscious of your actions, and careful to keep your face, ayes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on, Immediately turn off the model and transmitter when you
have landed the model.

CESRITHRERMISRE  UYEBETRREFOWYE  UEEENEER AN -

I &"{g‘*g“[ KEEP AWAY FROM HEAT &R

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater, It s best to store the model indoors, in a
climate-controlied, room temperature environment.

FEERASEEL PAHEIRZR BIZERHTEAH - BRHERBEERSE - O8E -
FEEREMBEEEEEENEAOE -




3.EQUIPMENT REQUIRED FOR ASSEMBLY =2

Transmitter
{8-channel or more,helicopler system)
N8 CEL AR RETETE)

Recelver{G-channel or more)
HRUTY OTRNEL )

ol

Takl falized Servo x 1pc
WA o]

22.2V 65 2100-2500mAh Li-Po Batlery x 1pc
222V 88 2100-7500mh L1-Polid x 1

Pitch Gauge x 1pc
SR v |

ADDITIONAL TOOLS REQUIRED FOR ASSEMELYE@ETE

% .

il CA
R B

Scissors Cutier Knife Diagonal Cutting Pliers Needle Nose Pliers
L A AF SiC18 pra
_ ﬁh
=)

Hexagon Screw Driver Phillips Screw Driver
NERSERT + e T
2. Smmi2mm/1_Smmd ) mam 43,00 » 1.8mm




4.SAFETY CHECK BEFORE FLYING miftizesnasn ///4

CAREFULLY INSPECT BEFORE REAL FLIGHT B@R{IABERBHTINTABEESE

irBefore flying, please check to make sure no one else is operating on the same frequency for the safety.

ir Before Flight, please check if the batteries of transmitter and recelver are enough for the flight.

irBefore furn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF

“rWhen turn off the unit; please follow the power onloff procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please fturn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

+r Before operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

irCheck for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

wrCheck all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

“rCheck the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

YrPlease use 425~430mm carbon fiberiglass fiber main blades which are rated for 2800 RPM. Do not use
wooden blades.

*BEBEMONEEERMEENAERETTTRMA LERTESEMANEE -

*FEXRTAEETRHANEURRELNBEETEARTEME -

* B nERSEMENRSURRER  MMNEZTHE EERMO0LEZTHEMRAELE -

*ERRFUERTRRMMAOES - HMRFETNSER5EE  SHEENSEN : MEREEREEREE  EHMREBREE -
TEEDMMEFTEEERSNNE  BESERIANES « EEME N -

*HEBHEHEESBNSHIME2SNE  BORnREEE - tREREEODERSEE TS NEMRE RN RESR 850
ORI -

AMTAFMEAEROTRROKMHUEE  ERISESTREHBSRNTH  FHESHEINNEGEURE  FRASTERAEEN
BT - BIESERTFSENBHTRREERT IEENTTRBNER - EEHEE - SRESAENREEARREAREY -

»EERMENERHESTEMROMNRE BHNBRFELTEY - SANENIRREER TR -

*HERADREFERESEEER « ROTOEDTRALTRT T 5215 BT 575 1725 82 R S 6 B s -

& A SISOV T W BEB00RPN 425-430mnE B B R R  RETHEAEE -

i Standard Equipment {362

|

|

| . i )
- |

S500HC S500HH 500HE 500HT4 500HT2 500HT3

|
: I
® B il e -
12Tx1 - __,,-a-"’"
13T =1

=
.“ -.

Maxd Sel Screw <1

Motor Pinion Gear x 2pcs | S00L 1800KY Brushiess nalora | 'ﬂmﬂﬁﬂﬁ BushlessESCT1| p§510 Digital Servox3 | 425D Carbon fiber blade x 1
S500HZ  [hE=d ! U1, RNETRE PR AEREEREE | | g maaRE ) A250EEM IR x L

 — %
When you see the marks as below, please use glue or grease

to ensure flying safety.
EETHWBESE  BES BT IH - LRRERSORE -
CA: Apply CA Glue to fix.
R48: Apply Anaerobics Retainer to fix.

T43: Apply Thread Lock to fix. Grease Emaﬂ Bln s-n furnished  T43 Giue ,Mm appror. 1mm
, OIL: Add Grease. o BER SR 74 EREIm
CA- FRIEEEEE
R48 metal tubular adhesive (eq. Bearings). T43 thread lock, apply
ﬁg e H-EEWEE a smiall amount on scraws or metal parts and wipe surplus off.

OIL: ﬁﬂﬂ%iﬁi[ﬂ When disassembling, recommend to heat the metal joint about 15
. e Sﬁ:mnds (NOTE: Keep plastic pa rls awa-; from hﬂﬂt.}

faces outside. ﬂﬁ& LR - g i ﬂfﬂﬂﬁmﬂ‘fﬁﬁﬁ
L S IHEREEEEIRE - AZHEEN CEHTTARERT] 53 - [}E [ &Eﬁ?ﬁﬂ#

-




S5.ASSEMBLY SECTION #83

M3 collar scrow Apply a litile amount of 743 thread
[ S500HH2 J rEERESE Metal main rotor housing ,' lockwhs fxing a matal part.

ERMIENEEE CERNESE-HNEETNTO ESW

M3 collar screw
5 R A (M AR, B £ 2

Eearing MRT4ZE

==ﬂ-5:mﬂnu

TAN'S |

Whan tightening linkage balls and

scrows Lo plastic parls, please nole

to tighten them firmly and the best

tightening terque is within 4~4.5

kgl.cm. Do net over tighten, or the

plastic parts will break off or the

scrows strip.

ERERS EEE A !Bg%%l?ﬁiiﬂ + R
i

e

For original manufactery package,
it the product is already assembled
by Factory, please check again it
screws are firmly secured and
épplird with :unu;lun.

- b Sl L

| 500HH2 | | 500HH10 | [500HH10A
(T © [ 0  ——

Socket screw
Linkage ball A{M2x3.5) BEM TR NS i) 5 4 500 Linkage rod(B)
EERA 5 4 TSl Tl x4 SO0GENE ) o 1 96x70mm x 2

(]- M3 Set screw .@" T
A1 PR M Indemm] & 2 i

Socket bution head screw Ball link

TR Or) x 2 e L g ed
L & Ax340enm
© | Sl
; .

Washer
\ BT o S g d, Bl 3me x y

ol ',f'_
<" Linkage rod (B) -~
e =t

Linkage ball A(M2x3.5)
bR 3. 5
o 4.754B, 5mm

Matal fi -
bt Ll P

Metal SF Mixing arm
W5

O e wy

H e %3 p 4 50 3mm

;| botore assombing tlybar ﬁ"

1 mml['nl st . e = Sockel button head screw
: ﬁ!ﬁ—tlﬁ!ﬂmﬂ-ﬁlﬂh EREANARE

I e Mix1mm

Socket scrow

Eiﬁlﬁgr-.!lllﬁ Linkage rod (B)

Approx 29mm x 2
BB 26 k2




i CAUTION :
ﬁﬁ 8 ﬂ;‘:’ “"'5;"‘;‘“‘ control arm Sockel button head screw

Linkage ball B{NM2x3) il EY T ki i

: |For ariginal manufactery package, IS (47! Mdx 1 dmm

- | the product Is already assembled

. | by Factory; please chock again if

i |screws are firmly securad and

| R AN  umm

|EESSEERETE"

: | When tightening a serew to a plastic

. | part, please tighten it firmly, but not

: | ower tightened, or they

will strip.
o L

Linkage ball B{M2x3)
W e
&4 T5e TTmm

Long link ballip
Ié‘gﬁlﬁ?ﬁ (Mze3)

&4 TI2d Samm y,

lack whven fizing a8 metal part,
BREFEZECETUAR ML

’ Apply a llitle amount of T43 thread

Socket collar screw 500 Linkage rod (C)
BRI T B A M2. S 1 9mam) a1 EORIF () & 1863 dmmx 2

|
f@ D:-W][c—:-

2. GRYRERET x 1

Socket button head screw
SRR R NA 1 Omm) e 2

©
Linkage ball BiM2x3)

BFER P [ 9 4. 18 T men) e 2
@  [em

Socket scraw
. ERRATTMAREMOSmm] x4

5;mn J | 500HZ2A |

| 500HH5
© [ (J]m

Long linkage ball(M2x3)
PSR (40 (a8, Tl Boemm] x 1

([T

Linkage ball B{M2x3}
EFANE M2 [ 04 T8 TTmm) x &

dmm | 2

Approx S3mm x 2
W CTEImmx 2

=N
il g BI85 Imm




| 500HZ2 |

| 500HZ2A

(o] —_— =

500 Linkage rod (A)
SOBERCA) o 1.98x13.5mm x 2

| 500HH1 |

Linkage ball D{M3x3.5)
RO B oA TET 7 Benin ) 2

{CI:III

| 500HH1A |

e
Ok

Thrust bearing
I ¢ Sx g Tixdmm) 2 2

O |

Washer
L WY o8y p 1220 Brem) x 2

Faatharing shatt

I

3 e
‘-' 2 15.{!!*1'%“
s '.'p" %
=K -1-'

I
- &
(o

Py

)
b

Feathering shafl
Wi
& B g BBl 2mm

Apply a littlo amaunt of T43 thread
, lgck when fizing a matal part.
FRBRrERFRESRET L EEM

Damper rubber-gray 70° is suitable
‘to general flight for beginners,

IR AR M- MRT S DRE R
Damper rubber-black 80° s suitable

to 3D flight for advanced users.
WA R WO - BaAMEEE

IEED M3 5
&, PEx1F. Bmm

W

Linkage ball D{M3x3.5)

AlEh 22

o on lhe top
FHEL

Metal main rator holder
aEEENEE

Washer
aNE
@38 10 Imm

N
Ap rease on thrust bearing.
ot . -
)J m ﬁ\ : ) )
— (ouTy (i L= .
Smaller ID lawrger 1D —
T BT
Thrust bearing (F 1B Main rotor holder
| 500HH2A |

[

500HH2 |

A

Fé;lmw[ﬁlll 5

BEM SRR M 0mm] « 2

) |

Washer
WESE o3 g 102 mm) x 2

|

Damper rubber-gray 70
ERRE FEAT (o500 e 17, Mdmm] x2

Damper
WA WA (e509e 11 1dmm) x 2

O |

Spacor

WIS g 6 1x g 10.541.5mm) % 2

{

| i
rubber-black 80°

| part, please tighten [t firmly, bl not

ki

Whan tightaning a sciew to a plastie

M:l' lightened, ar they will str

Fam SpTERGE Ryt

=

Faor ariginal manufactory package,
il the product |5 already assambled
by Factory, please check again if
screws are firmly securod and
?pllnd wilh same glue.

isiiEgplgfisn nans

=J




Apply a littie amount of T3 thread
fock when lizxing & metal part.
o lME‘EIF!’HMIIHpa [ TT-8 mﬁmr fiybar paddie

use of not use.
SEBEMTAEN

M3 Set screw

Metal head stopper
ERONTNEBR

| 500HH2A
S |

screw
B AR MExBmm) x 1

| 500HH10 |

M3 Set screw
HUE R M a3mm) 4

CAUTION
T E

fwmnﬂummngamw a plastic
part, plense tighten it fiemly, but nat
over lightened, or they will

g 8
R e
.rFororIglnll manufactory package,
it the product is already assembled

by Factory, please check again if
screws are firmly secured and

eIt men

c

Approx 108mm
¥ilism

¥

I

Make sure both sides are equal in length.
R O R R R A -

8



| 500HB1C |

l

500HB1D |

| 500HG1 |

O |

Bearing MREBBZZ
WREGET PR o B o 1BuSmm) x 2

P

© (-
Socket button head screw
R AR M smm ] x 4

© (o

Socket button haad screw
e TR TR M2 SoBmim) ¢ B

© [l

Socket scrow
EfNT TR B Mdnm) x B

I

M2.5 Spacialty washer
| N2 ShE R ¢ 2-Sxabuamm) x B )

Eoﬂn acket

m br
=HEW

Sockel screw
i e

Skid pipe end cap
BRiEwEN

When tightening a screw to a plastic

part, please tighten it Hrmly, but not
over tightened, or they will strip.

b P e

For ariginal manulaciory package, |
il the product is already assembled
by Factory, please check again if
screws are firmly secured and

EFHESSUEIEARS - WAANE

:‘ppllaﬂﬁth:um' lue.
HeRRETIAY IR -

kwhen fixing a metal part

, Apply a little amount of T43 thread
lol ;
EMBEREERREASE L RRD

@ (aratese ] ® [ From— )
] Socket button head sclf tapping Sacket screw
| SCrEw ERERPO TS (M2 | O £
| | EmEmsmEmee T dximm) 2
8] m
Sockel button head self tapping M3 Set screw
sCraw o
QR B R T2 61D 4 Muwm"ﬁ” *
© | ©
M2.5 Spacialty washer Washer
| 42 SHIE 02 6o Bramm) 8 ) WA T a S £ L
© f
M2 Nut
e ]
"o r
Carbon fiber main frames (R/L) Bearin
i g BEBZZ
T S, TRELE
& 8% 0 1ExSmm Metal bearing cap Socket button head salf
EEZEEER tapping screw
T2 B b

washer

Skid plpa
HEER
whxa b Sa23Tmm

plExg2 | Se2mm
Melal bearing holder
EETREEE

= W
M2.5 Specialty

K2 B e E
& 2.5 @ B2mim

MZ.5 Specialty
washer
ME B E

Recommend sanding the marked position with a waterproof abrasive paper{#800-1000) as
below illustration to avoid the wires of electric parts to be cut.
EEETHESNEBRE  SEEIE00-1000%0HEFN - TR EFRATREHE -




Main frame assembly point:

First do not fully tighten the screws of main frames.

Put the main shaft through the two bearings and

check if the movements (up/down) are smooth. The
bottom bracket must be firmly touched the level table
top (glass surface); please keep the smooth movements
on main shaft and level bottom bracket, then slowly
tighten the screws. A correct assembly can help for the
power and flight performance.

B .
EE M FEBF ﬁﬁﬁ-‘ﬁgig%ﬁ HE
e - CEMTNESTBDERITEEGRSME - gi;ggsn

s

HT

rface

YI}’

]

| —— Main shafl
=W

—

Press two main frames equally,
THTEREETE

. Main frame

EAuE

Servo installation (DS510/DS3405/S9257/S9650)
AEBTRRHEDS510/D83405/89257/159650)

| 500HB1D | 500HZ6 |

Apply & little amount nl'Ma thread

loek when fixing a mela
lﬂll’!ﬁ&lﬂlﬂﬂm!lﬂﬂﬂlll"

AT

©®  (uw ©® (= (o

Socket button head self tapping Linkage ball A{M2x3.5)

ﬂ

When tightening a screw to a plastic
part, please tghten it fiemly, bul nol

over tighlened, or they will strip.
screw B0 564750 B washer 2 ot T
2 R R R T2 B i 2 EI[_ WBPS( 52 8x ¢ 5 Hull. B x 12 Fimg x4 h
mmﬂm For original manufactery package,
Linkage ball C{M2x4 if the product is already assembled
R F.‘F:ﬁm-m)ﬂ Mut Sa!’r;u by Factory, please check agaln If
Socket button head sell lapping L] Washer scmwu are firmly securad and
SCrRW @ (_hmf’ Mz wE p1|aﬁ|_i with i-nrna |“:.Il. i
| FESEAMSEMBTEMTmIEL || ggckat button head self tapping #26x. 5840 6 5; e
screw e
L EEEE R BRI T2 8x10mm) x 12 L i
Plastic servo nut 4 e
ETEET 10 f g Socket button head self
. Linkage ball A{M2x3.5) ! ] o2 o
P B 4253 B 2 TBx10emen
Wz &4, Thel 18mm .j .,
o Linkage ball A{M2x3.5)
& TEER
DssmE - P e
Socket button head seif i "
tapping screw N
ERETT — -
Tael4mm \ .
Canopy suppart = A
E?Eﬂ?"ﬁ Sx7_3fnm In order to keap proper travel
| range and reaction speed for
b 8 the swashplate, recommend
St DUBED. i el :ﬂ‘;@;ﬁéc" - installing the linkage ball at

o4 dxg MxZEmm

lapping screw
ST RS IR
TR Eagmm : -
L B -
- i -
-~ P o
A o T
"

thc 1:Iuslrat|nn location on

SiaRsiaanutnans

Servo
QEE
Linkage ball A(M2x3.5)

RN (M2x3 .5}
&4 78«8 18mm

55ERY
e . |I
- ﬁ.?
Mut
| e
[*H
| .. Socketbulton head self
1a SCIEW
R
T2t

DS510 Digital Servo: |
1.5tall torque/ist s 0:3. Thg.cm(4.8V)

4.6kg.cm{6.0V)

2. Motion speed/amme:0.13sac/60 (4.8V)

0.115e¢/80 (6.0V)

3I.Dimension/R7:35x 15 x 28.2mm
4. Waight/m #:25.9g

= ia Socket button head seif 3
o~ sCrew
o i TR SR
T
Battery mount @
shaEy
]

10



Servo Installation (HS-82MG) ’

Linkage ball A{M2x3.5)

A (rdxd X
5 18mm

Linkage ball A{M2x3.5)

L3 DCEREREY
a4 7axE. 168mm

[Attacho
!!‘m

Plastic serve nut
QEHETEEE

l (51 & W B(HS-82MG)

Servo installation (HS-5245MG)

{ HRM=EREHS-5245MG)

11



| 500HT4 |

Q.U

BT TR ¢ A 4 Oxdmmjn 2

O |

Bearing MR128
7| FRNE R o By LG Smim) X 2
e =

Tail boom mount(L}
EREwETED

EB4TTE

Targue lube drive i =2 X

gaar assembly
WETEERERD

Bearing MR128
pRLLER
s B g 17 Bm

Tall boom mount{R}
EREETEEEE

Apply a liltle amount of T43 thread
lock when fixing a metal pa

i,
ERREEEEN RERAR SR

When lightening a serew 1o a plastic
part, pleasae thghtan it tirmly, but not
aver tghtenad, or thay will strip.

EamigRABe LY RELRED

For ariginal manufaclory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and
applied with some glue.

CERTE H it

Metal plate (L) 0 ‘-,_“‘

ERERETmE
B 20aT-25mm

Sockel bullon
head scraw
- Bl ]
M2 Sxfmm

Melal tail unit sal
HENAEEE
# 1dm g 1Badd, Smmy

Bearing MR128

L oqie - )

Bearing MREB4ZZ

MiGELL JhE R
a4z g Sxdmm

eBep 1232 .5mm

Sockel bulton
head screw

Aluminum bolt

TERARAREE
#5x2 1mm

Control arm mounting bolt
i EENE R
SxGx13.5mm

Metal plate (R)

SREEATEE
A6u20Smim

Tail rotor shalt assembly
EERNELE

| 500HT5A |

& u
Bearing 684ZZ
SEATMIR] o fop B x 2

QO |

Bearing MR128
WA ZERE B 8 B 122 S x 3

© (jwm

Socket button head screw
& ] T AR R 2 S S mm) & T J

12




| 500HT5B | | 500HT2F |

. —)

© [(wa |[@® ([~

il Ale2x
Washer EEITEREA o 2o Mndmen) x 2

Sockel screw Collar screw
BRI M ¢ MRV M sAmm) s 4 &c%un!nn
© | g, |4
A :ﬁ ““:uw bearing,

B 3 2xn B B x 2 @ia’ D ::>
T || B || A

Thrust bearing
IEMEE = 3 o B3 Smimr) x 2

|:| Bearing MR106ZZ
b 4 MR TR & e g 1B w2
Bearing MR95ZZ
MFOS/TRE { & 5x g hedmm 2 2
Slide shafl
© 1] BRAE
M4 Set screw O
B AR M 3mim) 2 1
L J Collar
EHERE SN
Tgling T dx2mm)x1
-
&tﬂlﬂlﬂh
£ B Bearing MR 106ZZ
HE106I 7 i
Aim tail rotor hub at the concave of tail rotor 8 ¢ 10x3mm
shafl and fix il,please apply  flttle glue on
the set screw,
BERNTHEEPEEROCRERE - BN -

Slide shaft
RENE

adug TulB Emm

Callar

#Big T dx2mm

2
=
— Pl
Blmady assembled by tactory, | 2
ploass ke to check P
B+ Nt g
Tall rotor control arm
Pl
Washar
g?hth.d_hﬂm
Linkage ball A(T2.6x3.5) e R
TR @/m
A CAuTioN
= N

When lightening a linkage ball to @ plastic part, pleaso note 1o use a litthe
CA glue and Ughten 11 Bremdy, bal nol over t med, or they will sirip,
ggg;gggﬁm GRS R EENT - MRESED

When tighlening 8 screw to a plastic
part, plaase tlighten it lirmly, but not

ittty

For original manufactory package,

it the product is already assembled

by Factory, please check again if

serews are firmly secured and

appiled with some glue.

giﬂﬁ-:hl ﬂk.'= Eng - -nama
EREEAELE -

imwger @
@ @ Linkage ball A(T2.6x3.5) Thinest boasing s
RS T2 Bl 51| o P 1Bmm) 1 1

Metal Ttype arm 2

Socket scraw
HEATERE

@ MZxBmm
=
#2x g Bel.Gmm

ELil‘IIﬂgl ball A(T2.6x3.5)

600NT2C

BEENNEESED

© (e

Linkage ball A(T2.6x3.5)
TEERAIT? Fal 50 & 4. TExB1AMM) 2 1

© [[—wm

Socket collar screw
BRI R B MY Bren 1

O |

Washer
W9 3 o4 ) Dm0 2

Apply & lIlle amount of T43 thread

fock 'lfunﬂ.llrﬁa matal part.
BHRNCEEERERERTGEER




Sockel button head screw
%m‘m

| Amready assembled by factory,
please note o check 5
B - MR« |

Pin giga
Bt s -y
MAx1 Bmm éﬂﬂu;;u ba

ms eclahrwasjusr
‘I" b ]
5 g Gcimm

serva bracket
RIS

Sackel button head screw

W A1 0mm M2.5 EI“.'! washer ﬂﬁmﬂmmtii.]n n?liﬂlxﬁ P ErEs
e LG
ad ixaﬁalmnl

.~ Metal nadder serve m “\m.n
=EEEHEEES .

il rudder control rod
Bt L

@ﬁt::a?

Whan arssamhllnu into the tail boom,
please apply same oil on the surface,
to make it smooth during the

Apply 3 fitile amount of T43 thread |
lock when fixing a maotal part,
SERHE SR CMEIEE S RAE

2

nsammlnq and keep it vertical with
torque tube for mooth rotation,

FASTUEeEad  SREsh. |

When assembling
the tail boom,
please aim al the

fl:ln hole s 5.
iﬂﬁ i ‘f‘

3K CF Haﬂznnlal stabilizer
- 'ﬁﬂ-ﬂ’l L

= Meatl mlﬂlmr rmount (Upper)
EErENEE

Vertical stabilizer maunt
BFEAFEE

Socket collar screw
HES TS

‘-.{: M2 52 18mm

Before assembling, pleasa wrap the tail boom
wllh a scotch tape (Thickness 0.03~0.05mm)

fetal stlhiliaa' moun (Lower)
SEXTWEZTE

brace end

boom
ETNRSHE 3K CF \hrﬂﬁﬂ stabilizar

AKEWE

Tip to fix the torque tube MR EEFT S0

o

K L

Socket button head screw
LT IR M2 Sx 1 8mm) a2

© ([

Socket button head screw
LCEEETA T TR MY Sr i Omm)a 2

©@ [

Socket collar scresw
EEROLEEESAM S i0mm) x 2

[

M2.5 Specialty washer
M2 S Al 2 Sn g Bdmm) x 8

Please apply some CA glue to fix MR108 bearing on the torque tube, avoid CA glue adhering to the
dust cover or it may cause the bearing stuck. When assembling into the tall boom, please apply
some oll on the bearing holder and pms_: ;h:;u;!;;rﬂmt;ah; Lail "ﬂ:ﬂ'ﬁ“ﬂ‘;ﬂ‘}n“uu
L R SRR DA T +X
AR ARSEBTREY B RNC ﬁ*ﬁ%ﬁ!
Bearlga MRI106ZZ
il MNeutral point w304
Tail hoom pes of torque lube  ®8xe 1053mm
ﬁﬁm \ :} ERPETONE {,:I Torgue tube
_| = /EIH!EH
L e RO e ST e . TS L e
e == il : e
. | |
Tube front 22.6cm ' 24.1¢cm ;”:‘ end
L w 7 55 ila 3E 185 il
\Tur%un tube bearing holder
TmENTE

gg;wtssli;%nnu oil inside the tail boom w1 4x7 i\ O

| 500HT3D |

| 500HT4A |

—

LY

|} minER

©
head screw

Socket
U ISP R AR Selberent) 2

1

M2.5 Speclalty washer
K2, S¥ERM B ¢ 1 6x p Badmm) x 2

© [

Socket screw
TR P A B O ) 2 2

© [

M3 Nut
NI HEENE = 2

| 500HT5B |
© ([—m

Sockel button head caollar screw
SRR E R M i)« 2

14




| 500HZ6 |
© (e
Linka i

ge ball A(M2x3.5
A (M 50 b, P5B Brmim e 1

Socket button head self tapping
sCrew
HREEIEE ST 62 10mm] x4

© |

Washar

& o 2 fix g 5.820 Gmm] x 4
M2 Mut
12 x1

'500HT2DB]|

| 500HT4A |

rC} (Jpronsromenees

Socket button head self
tapping scraw

FRMATRERE ST Imm 2 |

I

2.5 Spacialty washer

M2.5 5£ecialhr washer
L L]
a2 8 s Bxdimm

2 EMEE I T 2. 50 BRImm) e 2

F LS

© (e

Sockat button head serew
I MR S 10mm ) x B

2.5 Specialty washer

Ml ERE Tl e 2 SHo BXZMM) & SJ

T2 Baidmm

Socket button head self tapping scraw
HEEN RE RS

| loek when fixing & metal part,
WERE RS  EE

|

‘{ECMITIDH

AL
When tightening a screw to a plastic
part, please lighten it firmly, but not
over l?hﬁunn:. or they will strip

o TR e

| 7 - g

For original manutactary package,
if the preduct Is already assembled
by Faclory, please check again if
scrows are firmly secured and
applicd with seme glue.

BESGETERTRTIRR WRER

| , Apply a little amount of T43 thread

Plastic servo nut
ERMpmeg

Washer 3

BE e S| ‘;‘

&2 fix o & Bell Bram -‘“‘ilil.f‘ ""-H (=
N ilf:

S, 2

Linkage ball A(M2x3.5)
A (M7x3. 50
&4, T5x8. 18mm

Socket bution hesd screw

\"@;

M2.5 Sgnnlult;r washer
M2 S

#2 GxglxZmm

R TR
2By s

15




lock when fixing a metal part.
ESENEYRTARRERT O

’ Apply a littie amount of T42 thread

=

| 500HH11 |

@) ] }[

M3 Set screw
\EHHMMHZ 0
500HB1D 500 Lnkags rod ()
A } 500HZ2A |

| 500HB2 |

& b
i3]

Hex sockel seil tapping screw
[ERESL 0 SOT R A T 3ubimmi} x4

Ol

Washer
BEEFEO e 10x g 13x0.8mmy s 1

© [

Sockel collar screw
TS B RS M2 5k T 1 1

©

M2.5 Mut
2. SOTEARNS 1
L%

Linkage rod (D)
L L]

Antl rotation hracket

+TENE

Canopy mounting balt

& 0= s M i2men

Alrepdy assembled by factory, |
role be check agadn,
EERG  WELEETTRE

EFT

E Hex sockel sell tapping scraw
- | When tightening a screw to a plastic MR
© | part, please tighten It firmly, bul not T3xGmem

u;mm.nuw will strip.

|ESe Tgmenks R wpirEne

H & 10n ¢ 130 Bmis = R

© |Forariginal manufactery package,

< | if the product is already assemblod
. | by Factory, please chock again if One-way bearing shat
© | screws are firmly secured and Mg = .ﬁ“?m 12 BRIT 25 5
| applicd with some glue. g Main gear case #Txa e i
|BEGRETRENE YRR ARAR =moin




Appily a little amaunt of T43 thread
lack when a metal part,
EEERCERFREAAE T MR

When lightening & screw to a plastic
part, pleasa tighten it firmly, but not
gver tightened, of Eﬂ! will strip.

b LT

ifthe product is already assembled

by Faclory, please chack again if

screws are firmiy secured and

HE i s ——
e R

EERREARLE

Linkage rods A/B/C/D sizing and quantity reference chart

AMBICIERRTENEERE
S 500 Linkage rod (A)
SRR 4 ¢ 1 B8t Bmen & 2 N =
S00 Linkage red (O)
500 Linkaga rod (B) SRR () o 1563 1mm x 3
I— BOE (B 5 0 St Omn X 2
Ball link
WEE
| I— |
600 Ball link
500 Linkage rod (C) 9 Ball B

SOOTEMR (0] o 1.96x34mm x 2

In order lo keep proper travel | |
range 2nd reaction speead for
the swashplate, recommend

Installing the linkage ball at

the illustration location on

RN




, Apply 3 Hitle amount of T43 thread When the thickness of main blade is 10mm, the main
lack when fixing a matal part. blade spacers are nol required.
‘Ii!ﬁﬁ'iﬂl‘m“lmﬂm When the thickness of main blade is @mm, the maln

" blade spacers are required.
ATT BN e
When tighlening a screw to a plastic '||
part, please tighten it firmly, bul not Bockial paliar s p i ll‘ﬁ'_“m

over tightened,
e

nr_m'lwilsl e s
bR T T Mizxalimm H;ﬁ

|
425 Blado £
45T M el

Main blade spacer =

Faor ariginal manufactory package,
I the product Is already assembled
by Factory, please check again it
screws are firmly secured and
applied with some glue.

ET35aaE g TNRs wARE
500HH1A |
@D:-

Saockel coltar screw
ERAUREERE M Imm) x 2

i

: ‘

10mm

Main rotor holder |-
e} - Errd

T

@30 150 Sreimy

425 C
A2 50 =

Main blade spacer
ERERE S e 3 1500 Gmm) x4

:'-‘,2 ;ﬁashar ll.i‘ i

slxpBxtmm

| 500HZ5 |

© W 1
M4 Set screw
Bk FARER MR imm) % 1

Motor pinion gear 127
REBEE T

A =

== Aller assembling the motor pinion gear and main drive gear, the horizental
. distance must be within 1mm and keap the %nr mesh at a proper distance.
REERAEERETEETENTFOIREIn TEFREESHEENE -

e R AT

When fixing Lhe serew of pinlen gear, please aim at |
the fixing point on motor shaft. |
FaE RSN - RHARELEETE -

18



6.EQUIPMENT ILLUSTRATION maeseans

Tall rudder control rod

Approx 425mm x 1
BESNRN 258mx |

Landing skid mui
—ﬁ_uhu

I s I ) T 5
.._. T L= 3 J/
olo ; Socket collar screw

if B Antonna pipe

e

LFe
Ll
N
r 1 | w0mn)
== =
3 epmm

HITEC. FUTASA BCHIZNTRS IR M

Alleron .

FEMR e

- T —]
Elavator - J

i __xﬂms

e rsime RS ——

_M__qmn - FUTABA GCH receiver wiring _

S —1 & channei
Lo— ecaiver
Throttle (s S ] T
o BEEes
Rudder =T, (G )
qam ek en
{CHE)
ﬁé-ﬂ
Pitch S peoiE o
m= SR

6-Channel Recelver is adequate for the requirements of T-REX haiicopter.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Alleron, and especially Pitch(CH8) and Gyro(CHE) controls.

SRR P AR G =

._mqnzqnﬂm_qﬂli_ﬁim
Tm TCHERIN 28 S T _

s

pien TR

7-Channel Receliver Is adequate for the requirements of T-REX helicopter.
You will need the following channels at a minimum: Throltle, Rudder,
Elevator, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.

R FE A S A - RS PR ERT 5 TR0 O - R |
B I EAVEN - 1Tl A T DU RMRO IR A1 ) PR At 11 |

g

1



Installation Method (1) E2F (1)

Use altached Hoop and Loop Tape, tape the
Hoop side (hooked) on the battery mounting
plate and the Loop side (fuzzy) on the battery
to fix the battery in order to prevent any slip.

- oY 1 & P i ! ]
IRt A peRplyutiigt
LMook and Loop Tape(fuzzy)
Ty e

Use Adhesive foam or Hoop & Loop tape to fix.
[ BRI E =

Hook and Loop Tape(hceoked)
RirSaH

MOTE: When installing the speed controller,
please keep a distance of at least Scm from

the receiver lo avoid any interference,
’*.%!'Eﬁﬁzmﬂﬂmlﬁﬁﬁﬁﬁﬂlﬁmm-;aﬂﬁt + g
Famnm -

ESC installation lo

Installation Method (2) &SI

MOTE: When installing the speed controller,
please keep a distance of at least G5em from

the receiver to avoid any interference.
=R £SO B 0 1 R R G omizl |- T EEE -
HEFREES .

ESC installation location (2)
ESCHEE 2

500HC
L 500HC1

Fiberglass Canopy —
WERSIE 1 Canopy nut
2 EREETR <7

When assembling the canopy to the unil, pleass &

completely wedge into the groove of the bottom plate. |
ARTESEARY - FEEAIETEDHES -

%

20



9.SERVO SETTING AND ADJUSTMENT @aesaeeragme

To set this option is to turn on the transmitter and connect to the helicopter power. Note: For the satety, please do not connect ESC
ta the brushless motor before the setting in order to prevent any accident caused by the motor running during the satting.
%%%Eﬂ ﬁ%%%gﬂ HrERARFNTETEF - 2B  RTITZER  BEMASTEARANEERSRSEN=mEEL - LERS

m‘rransrnitwfs-awa Please nobe Lo sel the subtrim neutral for the Arst tial fight. if the helicopter wags, please trim
linkage rod (D).
IR B B S R B R Trim both rods (D) simulianeously to adjust for forward/backward tilt. Trim rod (D) sapamtaly for
el i,
ﬁﬂﬁ!: - IHEBANRSREUDE - AERRGY - ASEESSRE - AERTARD)
FimRE RN SeRE SR NERNE T

Posilions of CH2 - CHE ane h bie, Altor

a5 photo (Note:Sel the transmitter under CCPM 120 degrees
model, pull throttie stick (pitch) upward. If one swashplate
servo (or two servos) moves downward, sdjust reverse swileh
(REV) on the transmitter 1o make it moves upwird. W three servo
e dowrrvand, adjust the dravel value {+-) of SWASH CHE on
the transmitter to make them move upward, When the actions
of Alleron and Elevator are epposite, adjust travel values of
SWASH CHZ and CH3.

_-hﬁ' 'El;'nlﬂ- ""l SCORY 1205
: %’ﬁ?{ ﬁ"f ¥

[Rileron-CH2|. Pibch:CHE
(BROE MR -

r‘amm

FUTABA/HITEC Transmitter/Servo
FUTABMHITECE S B S T G AR AR R

Positions of CH1 - CHE are exchangeable, After assembling
as pholo (Mole:Set the transmitier under CCPM 120 degrees
made), pull thratlle stick (piteh) upward. If one swashplate
servn (of bwo servosh moves downward, adjusl reverse switch
[REV) o the transmitter 1o make it moves upward. B thres seivo
move dowrmwind, adjust the trivel value (+-) of SWASH CHE on
he Iransmitter to make them move upward, When the actions
ot Alleron and Elevalor are opposite, adjust travel values of
S'HMSH CH1 and CHEq

gjli reallE Hﬂiﬁmﬁ i @ “_t:‘f%q Imﬂ gﬁ sﬁum%: 10
¥ i e iy
EEA & 2N R

Pilch:CHE | - Allaron:CH1:
AREE CHE | B CH]

3 ERSSRASH CHL - O
Sries

C!.

ALIGN I//

Recommend to choose Head Lock type for Gyro and turn off Revolution mixing(RVIMX) mode an the transmitter, then set the gain switch on
the transmitter and the gyro lo Head lock mode. The gain setting is about 70%, and after transmitter setting, connect to the helicopter power
for working on tail neutral setting. Note: When connectling to the helicopter power, please do not touch tail rudder stickand the helicopter.
Then wait for 3 seconds, make tail servo horn and tail servo at a right angle(90 degrees), tail pitch assembly must be correctly fixed about in
the middle of the travel of Lail roler shaft for standard neutral setting.

. 5 0% T -
TR - E %J%iﬂ;ﬂﬂtmmimﬁﬁ g@ﬁﬁg%ﬁ!@ﬂ%ﬁ%@ﬂﬁ 0t 8 5 O R - ﬁﬂﬁmuﬂmﬂﬁtﬂ%ﬁggggﬂﬁ r&ﬂ x

QHH‘B:E LTEAREH - Ho# HREANRDEERREEERRE - EERAES
asma ﬁ?ﬂﬂ:ﬁﬂnﬁ.ﬁﬁiﬂhﬁﬂlmlﬂl H HRmAEP L E

] [ TAIL NEUTRAL SETTING Bamsivs | || [HERD Lo Lucu DIRECTION SETTING OF GYRO EMRE=CARE |

After setting Head Lock mode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail
pitch assembly is as photo. If the tall pitch assembly is not in the middle counterclockwise and the tall servo horn will be trimmed

position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch
EEEE %&EME%E&E P'Lcngﬂliﬁﬁﬂﬁ!fﬁﬂ BE PiichERlEFEER ﬁmmto‘ﬂE'-'ERsE'
o N R R gsﬂm%fﬂﬁgg #LFL S AR T E AR O
L R P
Middle tall ]l
itch assembly. Tail sarvo hom
Emmaraum - H
i Trim diraction for
] Tail moving direction 1ail servo horn.
| EREESA RARESTEEH
Tail case set { j]
Rans
@




Stick pesition hmrrhmﬂhmwmm‘ ' '
IEAR R EPL 00N P e 1

Stick position at mrmiﬂhlaﬂh FOR—T75% Piteh+5~+6"
BN P TOR-TA P cheE~-6

Stick position at low/Throftle O%/Pitch-Z-0
FEE R BPS0R/ P iteh-25 10

3D FLIGHT 0WERTEN

Slick posiion al NG TholetO0GPIEH 112
HEARE R P 00/ Pkch4 12"

Stick position at mnddlu"rhmmu BD-Bﬁ'UP‘ibch o
B P00 P 1teh

Slick position at low/Throltle 100%/Pilch-12"
AR P00 P itch-12

1.Pitch range: Approx, 29( 1 14.5 jdegrees.

2.1 the pitch is set tog high, it will result in shorler fight duration
and poor molor performance.

3.Setting the throttle to provide a higher speed Is preferable to
inereasing the pitch too high.

1 mIPW_‘i"] ﬂh’ 2aT+£14
Al
[Remes welnnatmay.

GEMERAL FLIGHT
—RHRITET

Throttie Pitch

ar
HrEHigh spood
i1 +HZ
BS%

5
4
G| TcrEreng -
2

TOX-TERE

% Low spend
! OMEE e

b T ) S

0% |-

rattie CurieHevering Fght)
TR

Pitch and Rotation Speed Pt chIRIBERR

TIP:It Is recemmended lo use a lower pitch
seiting when using hlgher RPM\Head speed.
This will allow for better power.

FEECERER DR R EARE B ) R
BRRE P

| IDLE 1:SPORT FLIGHT |

Thratile Pilch
EM o]
0% +12
TR
TO% +5=+5
TH%
20%

i%‘ﬁﬁ RS

|

I
—l

5

Thmithe CurvelSimple Lerballe Flght)
SORTITIPEE
IDLE 2:3D FLIGHT
Thretls Pilch
=M e
B5-00% Madde
3| " es-onm o
B0 Low'
! 0Tt 42

1 2 3 -1- 5
tie CurveldD Fi
IHQFRITI'T.FHFSBHK

22




/4

12.POWER COLLOCATION REFERENCE E=®ihtige=s ALICN
Motor Pinlon Gaar Li-Po | Main Rotor Blade Pitch Cisment () Throttle Curve RPM approx.
[T BOBE | TaRes @ bk i TEPIE RS EFHE
7 U0 A
Hover i +5° 11 0/50/70/85/100% 2150
127 +12° 30 2450
Suitable for elementary/ Idie 1 5 10 BO/TO/100% 202
oot e, | S8 guay | Adscanen | Miei _+6 . o
general 3D flight. (2100man) | T281 SECE -5 13 2260
08 - SRR 0 11.5 85%Middled 2500
i Idle 2 o 15 Ay 2680
0/100/100/1
1z 30 100/100/100/100/100% 2450
Hover (% +5° 1.5 0/50/T0/B5/100% 2220
+12° 4 2550
1 Idle 1 +5' 11.5 2080
Suiiahla?:.:rr 85 22,2y | 425 Carbon = 7 80/70/100% 2390
Advanced 3D flight. |(2500mAR) | Fioer Blades :
BEDRTEE = 0* 14.5 85%Middledd 2630
Idle 2 o 17 Ay 2840
100/100/100/100/100%
_m__:t12' 34 2550
Hover =2 +5' 13 0/60/80/90/100% 2400
+12" 34.6 2380
ss 1g.5y | 425 Carbon | 'died 2} 11 80/70/100% 1950
147 (27uun;Am Fiber Blades -5 14 2208
Az NN 0 12.7 85%Middleth 2430
Idle 2 0 14.8 2650
a,
15 =% 100/100/100/100/100% e
Hover ms +5 14 0/60/80/90/100% 2400
12 40 2440
s 18,5y | 425 Carbon idie 1 +5° 12 80/70/100% 2020
15T (2700mAny | Fiber Blades 5 | 155 _ 2295
00mAh) | 5wt [ 0 14.5 85%Middlet 2560
idie 2 o 18.5 | A, 2780
e 0 100/100/100/100/100% 5440
Hover (2 +5" 13.5 0/50/75/85/100% 1940
+12° 355 2110
4S 14.0v | 425Carbon | ldied +5° 12 80/70/100% 1720
16T :azﬂn:ﬁﬁh} Fiber Blades 5" 15.5 1940
ier B
APREE AT o 11.5 85%Middlec] 2200
boke:2 S Lol 100/100/100/100/100% 2410
- +12" 35.5 2110
Hover wss +5° 14,5 0/50/75/85/100% 1940
2 36 2080
45 14.8V | 425 Carbon Idie 1 +5° 12.5 80/70M100% 1770
177 tszuunlnh}!l Fiber Blades -5° 16.5 1998
| ‘W= 0° 12.5 2260
Idle 2 0* 15.5 2480
l = 100/100/100/100/100
| £12° 36 g ___U_T_ RREgRS 2150
Hover =% +5' 14 0/50/75/85/100% 1880
12" 38.5 2100
4S 14.8y | 425 Carbon idle 1 +5 13.7 BO/T0M00% 1820
18T (3200mah) | Fiber Blades -5° 18 2040
SRR 0 13.5 85%Middiep 2330
Idle 2 0 16.5 2550
100/100/100/100/100
+12' 38.5 011007100/ 00/100% 2200

NOTE: 1. Please use a pitch gauge to adjust the pitch value. Incorrect excess pitch setting will result poor helicopter
performance and reduce ESC's life and battery’s life.

/2. For the safeties of flight and helicopter structure, please do not equip the power of main blade over
2650 RPM.

Bl S PEASEMEREREIRE FTEEMNEBXINEREFTESZARESMATNE - EEESDERNEENT L Ed -

A BIMITEERMMEN TS « 5 B kA T - B2ES0RPY -

23




13,RCE-BL60G BRUSHLESS SPEED CONTROLLER INSTRUCTION MANUAL ssims2e55%  avicN //4

PRODUCT FEATURES #&ERaE

1. 5-6V step-less adjustable BEC output allowing custom voltage setting to match servo specification.

2. BEC output utilizing switching power system, suitable for 7.4-22.2V (2s-85) Li battery, with continuous current
rating of 34, and burst rating of 5A.

3. Three programmable throttle speed settings to support guick throttle response.

4, Include soft start and governor mode.

5. Small and compact PCB design for lightweight and simple installation.

6. Large heat sink for optimum thermal performance,

7. Highly compatible to work with 28% of all brushless motors currently on the market.

B. Ulra-smooth motor start designed to run with all kinds of brushless motors.

9. The power inlet utilizes a Japanese made "Low ESR" capacitor in order to provide stable power source.

10. The throttlie has more than 200 step resolution that provides great throttle response and control.
| -GN RETELCET  OEAEEREEMRNMEETRERE -

2. 0ECHRN ISR T BT REER R AT 0-22. 2V (25651 B  IAREIALIA - WRESA -

3. CEOET PR @mﬂmmﬂﬂfﬁm

4. BESEREvener Mo ERIE WIRING ILLUSTRATIONSE i 7 &8
5. . EURE  FREABSS :
b SRIRRTEIET - SIES RSN ) Rud
TEFE\H!’SE ¥ ”JELF_EﬁiE.I:IQﬁ E\*ﬁﬂ%ﬁ : Brushless Malor il
BARERTEE  EREE - 00 - MW - ASERESRE SRS - C mmmie Bhig-
9, SR AR Lod E5R HERRNES - XRREEF B2 - u L,
10.8PE 200 DLl FRRAE - BEN2BRER - R {mml'_thr?i!rﬂl
SPECIFICATION #48 EFLIAR TR
—Modal | Continuous Current Peak Current | BEC Output _ ;Hrna:lu_n Weight
i I 4 BECHItH _ s W
' ' Output voltage: 5-6V step-less adjustment
RCE-BLEOG | G604 704 Continuous current 3A; Burst current 5A 652811 2mm 55!

S HH SR 5-6 VR ol JE

| EEER THIA - BREA

1. Good temperature situation for working at the maximum current

2. Supporting motor types: 2 -10 pole infoutrunner brushless motors.

3. Supporting maximum RPM: 2 pole -- 180,000 rpm ; & pole - 630,000 rpm.

4, Input voltage: 5.5V — 25.2V(2~65 Li-Po)

MOTE: 1. When setting to the Quick throttle response speed, the accelerative peak current will increase.
2. To minimize possible radio interference induced by switching power system, BEC should be installed at
least Scm away from the receiver. The use of PCM receiver is recommended.
| ABREAERRTRNEMESRRT -

P BRI RS PR T ERRI -

3. TR EEME . TR -100,000r ;78 —63. 000rom -

dg_%ui%ﬂrﬁauﬁg?ﬁﬁhﬂﬁlﬂﬁ DR RS A

2.Fi®Switching BEC + Eﬁﬁﬂﬁﬁﬁﬂﬁﬂﬁ%mﬂtﬂﬁﬂmmmﬂmi&&.ﬁﬁﬂtﬂ.&ﬂwmﬁﬁlﬂﬂﬁh .
FUNCTIONS ZRwEE

1. Brake Option - 3 settings that include Brake disabled/Soft brake/Hard brake.

2. Electronic Timing Option - 3 settings that include Low timing/Mid timing/High timing. Generally, 2 pole motors are
recommended to use low timing, while 6 or more poles should use Mid timing. High timing gives more power at the
expense of efficiency. Always check the current draw after changing the timing in order to prevent overloading of baitery.,

3, Battery Protection Option- 2 settings that include Li-ion, Li-poly High/Middle cutoff voltage protection.

The default setting is high cutoff voltage protection. CPU will automatically determine cell number of input Lithium
battery (25~6S). This option will prevent over-discharge of the batitery. The following reference is the guideline for
setting the Battery Protection option.

3-1 Li-ion/Li-poly High cutofi voltage protection-When the voltage of single cell drops to 3.2V, the first step of battery
protection mode will be engaged by the ESC resulting in reduced power. The pilot should reduce the throttle and prepare
landing. If the voltage of single cell drops to 3.0V, the second step of battery protection mode will be engaged resulting
in power cutoff. (*Note 1) For 11.1V/3cells Lithium battery, the full charged voltage will be approximately 12.6V.
According to this input voltage, CPU will determine that this is a 3cell battery.

First step protection: 3.2V x 3cell=9.6V

Second step protection: 3.0V x 3cell= 9.0V

When the voltage drops to 9.6V, the power will be reduced. When the voltage drops to 9.0V, the power will be cut off.
3-2 Li-ion/Li-poly Middle cutoff voltage protection- This option is same as instruction 3-1, but when the voltage of single
cell drops to 3.0V, the first step of battery protection will be engaged. When the voltage of single cell drops to 2.8V, the
second step of battery protection will ke engaged. (*Note 1)

Mote 1: Second step of battery protection only works when Aircraft mode is setting to the option 4-1.

NOTE: THIS OPTION 1S ONLY SUITABLE FOR A FULLY CHARGED BATTERY PACK IN GOOD WORKING CONDITION.

4, Aircrafl Option: 3 settings that include NMormal Airplane / Helicopter 1 [ Helicopter 2.

Normal Airplane Mode is used for general airplanes and gliders. When fiying Helicopiers, you can choose Helicopter 1
Mode, or Helicopter 2 Mode. Helicopter 1 Mode provides Soft Start feature. Helicopter 2 Mode provides Soft Start and
Governor Mode.

5. Throttle response speed: 3 settings that include standard/ Medium/ Quick throttle response speed.

The default setting Is "quick speed”, Use this option to adjust the seitting according to flight character. For example,
setting at Medium or Quick speed for 3D and powerful flight to make the power response more quickly, buil note the
accelerative peak current and power expense will increase.

24




6.BEC output voltage setting: 5-6V step-less adjustment.
This option allows custom voltage setting. Default setting is 5.5V; please adjust the voltage according to the specification
of the servo (speed and resistance). Prior to entering the setup mode, a voltmeter needs to be connected to the power
inlet of the receiver (as illustration) to monitor the selected voltage. The voltage is set by varying the throttle stick position
from low (5V) to high (V).

The voltmeter needs to be connected to
any un-use inlets "+"and "-" to measure ——
the selected voltage. \
:ﬁ!ﬁﬁgﬁﬂ]&"% AREN - RmE -
B GERT R E EE .

Voltmeter
2ER

lllustration
(W)

NOTE: Certain servos are designed to work with high voltage, while other servos are designed for lower voltage.
To avoid damage to servos, please follow the servo's factory specification to determine the proper voltage

setting.
HEAREEETESEINER TIRT - HEFFERATERARERE - BRENEEINE -

7. Thermal Protection: When the ESC temperature reaches 80 C for any reason, it will engage the battery protection circuit,
reducing power to the ESC. We recommend mounting the ESC in a location with adequate air flow and ventilation,

8. Safe Power On Alarm: When the operator turns on the ESC, it will automatically detect the transmitter signal. The ESC
will emit a confirmation tone and enter normal operation mode if the throttle is set to the lowest position. If the throttle
position is at full throttle, it will begin to enter Setup Mode. If the throttle is in any other position, the ESC will emit an
alarm and not enter into user mode for safety precautions.

. Alrcraft Locator: If the aircraft should land or crash in an unexpected location and become lost, the pilot can enable the
Aircraft Locator Option. The Aircraft Locator Option is engaged by turning off the transmitter. When the ESC does not
receive a signal from the transmitter for 30 seconds, it will start to send an alarm to the motor. The sound of the alarm
will aid the pilot to locate the aircraft. This option will not work with a PCM receiver that has SAVE function enabled, or
with low noise resistant PPM receivers.

| RERT- CEREoREEE | BERE /| Sam

ZEmNE CRE S AEER | DR [ BES : :

PEREEA_BLE VB CENAEES “SRRRNE-NEECLAS  ERERERERER - TRERRERDES . SRR SRR -
FECHA - SSERENIRE TEEAPNEARED - AMEATASREIERRCEE ETREAE - EERDRMERG -
1. BDEEEENE: FRESS Li-lon - L-Po B REFEE DN -SREE _
gﬁﬁ¥g§%¢§§§5 : IS SRS A TR e | Tl (2-55 « UREHFEESNERNNZHEEN  UESENEERAETEMNSNHR
. ‘_ " ﬁ' T
3-1 Li-lon/Li-Pomd it REEREN : IS W Ece BRI 2VE - BEREENT—BRES - SROMME O - (CFEEEEEErIL - BlEE
FEMce ] RS EE RN (VS eSEE _MLER - S2REAEOEE HLET- L RSN T eEnE _EREE
Fl:—EEEL]L Y Zce T REmRLL VEEFERRIZ. 6V - A RECPUSSEYIE R 1R -
o REETEE:I.PUxice]1=0.6V ST PEERGNEE:A. (vxdcell=U.0V WEEERMEZ0. S 8IS HEITO - WEREDG. OV EEE IS -
3-2 Li-Ton/Li-Po@ls SR EN: B3- 1 iR - Bice] 1REFERI. 0VE + AN E—RYE N - Mice] IREBERC. AVIFEE S T RYE R (121D -
e FDEEEERTER - BIEEZREE -

L ABEREE: RIS ERREL/ERRET / ERAE
EE?—E%HTM%ME FERER-EREET  FRREERARTSEEEEET]  REEENDE HERBET: ATEEEDEIoventr Hode
EELES -

5 PSR AR A = S B R R _ ~
HREEER RE M EEEE R AERSRORTIS RS SIS NS IR R R TR TR E R TR -
BOEEENEE - 85 DR ISAERMEEEET - NERESRAERE S E NS

i BECHHIMEBRE o-tvREEE ) -
FDERGCEEST IS LT - MIS|ERL. 5 - EEET RGeS SRR G T BT WARE « EALERER - AR
BRI SIESEATENIE  ALESFEEOTE - DERLBMESHIESEERUTRE  DPUEERIERIS  BERGAN 28
mEPETRREROLEEZFRE -

7 EERN EREERTESTERERG LA HENER FHR BT SREERAFEE - MEND M - BRAEEEETRENZRS
oA AR AERBN LR - LIRSS RENE -

PMSEREIEDE SCEEMERERRE  SREESDEIRSENE  RANRIFAEESREY  EERSENEEENNERT M2
HrEEE BRENETNEREN - -

I EEDE RRYSEEERESRLEAE0R  PRETASEARYE  ERSREAENEEEERERE  ERENSHDRERERLETEE -
BIFET - (hIETEEREET SAVE HEZ POY BINE  TUASIIIESZ PPY B4

SETUP MODE frEiEzt

1. Setup mode: Make sure to connect the ESC to the throttle channel of the receiver. Please refer to the user manual of
your radio system. The second step is to connect the 3 power-out signal pins to the brushless motor.

Before you turn on the transmitter, please adjust the throttle stick te the maximum full throttle position. Proceed to
connect the battery to the ESC. You will hear confirmation sounds as soon as you enter the SETUP MODE. Please
refar the attached flow chart for details.

2, Throttle stick positions in Setup mode: Setup mode includes six settings: Brake, Electronic Timing, Battery
Protection, Aircraft, Throttle Response Speed and BEC output vollage. Every setting has three options. Simply place
the throttle stick in the highest, middle, and lowest positions for each setting. For example, first brake setting (Hard):
move the stick to the highest position. Then timing setting (mid): move the throttle stick in the middle position.

25




L AEARRTREET, AR MR PY Channe | B » REZRERRRSMTEZDRECERSH  BE2 SRR EE  SR52 2 Br R
?E%FLHS F EZRSEFRUE - AHEINSRE DERRERERE . HARTERE RESENEER RN - NS _BESERTET

2. ESRAG2EE BEM A AETEUNRE  SRIFANE - BEES  FihEE - PR prEREES B MEEESEE - SENeHesER
MEE2A - S—HRrOAESHNE SERELSFIERSE - © - TIERRERIEE -
fal: PIEEST « HFIEMIEERE - ARESRNE  BAECBERRTER  BFITERECH - ARERDES .

Throttle position Low Middle High
Mode g
BT e & t =
Brake @Brake disabled(1-1) Soll brake(1-2} Hard brake(1-3)
EEE SEASH (-1 WEPEREER (1-2) BEE(1-3)
Electranic Timing Low-timing(2-1)] @Mid-timing(2-2) High-timing(2-3)
i EE EEdE-1 pES-A EREA (2-3)
Battery Protection @High cutelf veltage protaction(3-1)| Middie cutoff voltage protection(3-2) o
BHEEESET EREEFEC-) Pat - EEEN -1
Alreraft Normal Airpane/Glider(4-1) | @Helicopter 1 (Soft Start)(4-2) | Helicopter 2 (Soft Start+ Governor Mode)(4-3)
neERTRE —HRE | A - HI A (EER0E (-0 Er AT @SR Goverer MEERTE (4-3)
Throtlle response speed Standard(5-1) Medium speed(5-2) ®Quick spead(5-3)
ot Feifacd o B 5-1 QE-2) e
BEC output voltage
ECEEREEE o @s.5v 6.0V
Note: * @ default setting Chart A
i e aTdEnEe FA
SETUP INSTRUCTION BaeEmas
Ensure the throttle stick to the Connect haﬂarmm to ESC Setting Status Beeps
lowesl position. EENE WS - MEE SR I ERENWRET
Swll;h’on lml‘lﬂmll‘lﬁeaﬂ First mode sound (Brake)
x ' Second mode sound (Timing)
%Eﬁw Third mode seund (Battery protection)

J ) ) Power on saund Fourth mode sound (Alrcratt)
P Fitth mode sound (Throttle response spead)
J‘;,\ .h'-h :ﬂ"ﬁmmﬂr :'c- ;ﬂ;{:d ln;B_E;:utwt vallage
eiected sound oy g i :
@ D J‘)..]\" .I’-I\ EETE B E%EE: 4 ;ﬁ*:’:%&mi“'
= ool TP )
n_ n BECHAHEE Lnlgﬁm

SETUP INSTRUCTION Bl in El SRR

First mode sound Brake Status | | Second mode seund Elecironic Third mede sound Battery Fourth mode sound Alrcralt Status Fiftth mode seund Throttie
S EREERENT Timing Sialus :nl-cllﬂn Siatus FOMER DmR=ETUSRT response speed status
RCDWE mARTREET ZEW0 EEMEETUEET mESEE TSR
= firaike =iy lieg - Dlane GRder = Sinndad
J" = n,grgmm Jﬁ {npely to 2 pola nmeensr motoe | .h —H,I": ulnﬂ': woltags I.h ;Eé‘%-lfﬂﬂn J"' =8
=EEm (ESIRNEeTEE) e ]
3 J“- = Gal| Bk ™ J' e Pl Rivifegy J‘ b N h-wn;snﬂﬂ-ﬂj [ J..-M.dlumlpasd
- = EEEE e {apply 1o & pole infoulr unner mofors) * = Middio cetolf woltaga & @ «WEENE] RS - wipii
=R R ASERIAR SN protecan — .
- br. timing = IR ok = Hrticoptes 2 8 - spen
-:" .-h .'H -I::‘Ih -l! j .-'." :?ﬂrlnmmlrﬂm R -\ ih -h (Sodt slat & Govamor Mode) - r ‘h -
Wy AR SR ‘;EE&E;EH&L?I
Ilnl-lhhqgg Hn:a{rah- uagmean -
MR ORI

INSTRUCTIONS ON AIRCRAFT MODE SETTINGS ftsisz i E@mRgs

Normal Airplane/Glider Mode (Option 4-1):

This option is applied to general airplanes and gliders.

Helicopter 1 Mode (Option 4-2):

This option provides a soft start feature and is applied to Helicopters for Normal, Idle Up 1, or Idle Up 2 modes.

Please note that the sensitivity of the gyro should be set lower when flying in Idle Up 1 or Idle Up 2 modes if tail hunting
{wag) occurs due to higher rotor speed,

Helicopter 2 Mode (Option 4-3):

This option supports soft start as well as Governor Mode features and is applied to Helicopters for Idle Up 1 and Idle Up 2
modes(not suitable for Normal Flight Mode). When Governor Mode is in use, the throttle should be set between 75% and
B5%. Again if tail wag occurs, lower the sensitivity of the gyro to eliminate the hunting effect. The Governor Mode may not
work properly in cases of insufficient rotor speed (due to improper gear ratio), poor battery discharge capability, and
improper setting of gyro sensitivity and the blade pitch, etc. Please make sure all the proper adjustments have been done

when using Governor Mode.

— TR GRIFA-1) - A RS — AR A - <

E R asl] GRIR4-2) - A EMSEHE - EAkNornal = [dlel « 10128 RHTEE « EREdIe1dle]

ER Gty GRIE-3) D ARG EETESE SN SR EE - RTINS E R RS -

RESEEERGovener NodeiEsEBI0EE  MATI01e] - 012 W S RTHIL CRESorna 1RTED FER) - RFTEDER  HPIRESE/5L-E552
EMTERREEMNERRE  AEEESRORE - DREATE @HERTE)  LOUETE - BREREUETE PloREHE  BE
SERERRESNNE - HEEERORBEEINE - 57EUR I E TS S BTSRRI TS

26




SETUP MODE #2fiikig®=iiss  Minimum 4 channel radio is requiredfUE Bl - SHR 00T E
Piace the throttle stick to the| | Conneet battery to ESC [ s eiiemifiomnlt
highest poshion. Swhch on SEEE - 0F - SBEART I~ ) 5 B L
oy i e
rABEY I S o Sy Use throttle stick to set
HTL fici mﬁts " ¥ e 3 3 ¥ 53 “ prefarred Braka Mode within
the 5 tones,
Amnﬁmatmn s.ounl:l will
& ) Power on sound Theattle channel adjustment Place the throttle stick to
Vo . 4 MM process, the highest position the lewes! sownd. nganﬁ Hg':ﬂg
\ & Enter Setup Mode N R SRERH, 0 ket posldon u&ﬁﬁima
@D 0 5 DD whmes e géqmmdgu sound,
Lid m i M
Pll=] it
P F L
B° B N E
I i I
A=hh=hh=hh=hh Ah=pibmpih=hl = i b O o i Bl Lkl B B P
Use throttle stick to set Use thratlle stick 1o sel Use throtile stick to sat Use throttle stick to sel | Use throttie stick to set
prefemred Timing Mode within preferred Battery Protection proferred Alrcrall Mode preferred Throltle Response preferred BEC Output
| the 5 tones. (Refer to Charl A) Mode within the 5 tones. within the 5 tones, (Rafer to Spead Made within the 5 Voltage Mode within
A confirmation sound will kick {Refer 1o Chart A) Chart A} A confirmation tones. (Refer to Chart A} 5 tones, (Refer lo Charl A)
i wehen finish. A cnrll'lrmul.wn sound will kick sound will kick in when finish A confirmation sound will | A confirmation sound will
§|§ H‘-‘Zﬂ!‘ "% :@%E ﬂ;gng!&' " ﬁgﬂﬂéﬁﬂzﬂﬁ_ﬁﬁyghﬁ Idcl( m;laben ﬁriﬁh kick in whan'l'lgilsh
EmaanEn Bk %%g' Sir han .HEEEQ?' - %ﬂ;ﬁ drr i g{;
| - EERe SR = %m .:& i f‘ﬁﬁﬁﬁ L i
3
i Bhhbbg b y h. b
| l-.llkl" H'! l':ll ] a -.‘:Il J d -;Lh- H -hﬂ:g\ Hs
5 L A
6 N ﬂ o E DN B S| 2

14.FLIGHT ADJUSTMENT AND SETTING mia®{Eiseme

ALIGN

PLEASE PRACTICE SIMULATION FLIGHT BEFORE REAL FLYING RiToIH®AMmiESmiT

Do a simulation flight until you familiarize your fingers with the movements of the rudders, and keep practicing until the

fingers move naturally.
1. Place the helicopter in a clear open field { Make sure the power OFF ) and the tail of helicopter point to yourself.

2. Practice to operate the throttle stick(as below illustration) and repeat practicing “Throttle high/flow", "Aileron left/right",

"Rudder left/right", and "Elevator up/down",
3.The simulation flight practice is very important, please keep practicing until the fingers

move naturally when you hear operation orders being call out.
4.Another safe and effective practice method is to use the transmitter flying on the computer

through simulator software sold on the market.
&lﬂﬁﬁﬁ%ﬁﬁﬂfﬂﬂﬁﬂfﬂﬁ] B E BT - El‘EFEEﬂﬁﬁﬂihEﬂEE 1 T B - BEESETRENERSEITERTSO -

L BORBNE RO (ERSRARE « TEQSBNBEIE

R RS AEE  SREa

15 (SR ERIBE T TR - mﬁmﬁgiﬁf“ﬂﬁ.ﬁ ﬂl!:;ﬁ s
1 EERTNEEEERE - AEESENETRDS - SEESTARN LSS BRI

1. SH—HREY - RESOEFEST  RERETEIREORE - uﬁE%EtELEMh RESHESDNEE - | k
lustration B
Mo lelt Mowe right
=2 EE
y S5
Rotate beil Rotate right
] =8
- =
Fly forwand Fiy backward
i —
£ e
Forwand notate backward rotate
[ 2] |
e
ot
v |
Tiern left
W

27




FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS 2/iT¥HZ4 =% & When arriving at the flying field.
S * IR TS
| &:nurmu
El )
ZiCheck if the screws are firmly tightened.
[ZiCheck if the transmitter and receivers are fully charged.,

CETIEE RS HE"T
CRFENENERIESER -

Ifi\“um" T TR T A ol R O R Y e S P S
[FAL

If there are other radio control aircraft at the Eeﬂ:l:;ake sure to check their frequencies and tell them what frequency you are |.|sing,I

Frequency interference can cause your madel, or other models to crash and increase the risk of danget.
BER TR S EEETE - FEREMenE - TSHEMTETEREE « B0 E S T RS R A A IB DR - |

STARTING AND STOPPING THE MOTOR Z=&0{FLM:2

&ng‘rgn;

First check to make sure no one else is operating on the same
frequency. Then place the throttle stick at lowest position and
turn on the transmitter.

. okl IHiEEIEEEEAER » 5% 82 mARLE Check if the throttle stick is set at the lowest position.
E@g%ﬁﬁ BEEMBRERENER - MHETHRN 5 R 10 R 7 R
#Check the movement. Z/Are the rudders moving according to the controls?
+* EEREEE uf;_nl!_]hﬂ%uéh% rgansn%lflur%g%hfcthn manual to do a range test,
L% rs] = - =] !
RBSAHAC S et -

ON! Stepi ON! Step2 OFF! Step3
First turn on the transmitter. Connect to the helicopter power Reverse the above orders to tumn off.
M RRES EIranngn BHEH SR F SR R e EEILT

Main rotor adjustments =iiReSTERE

{Tracldng ;d]usunant is very dangerous, so please kesp away from the helicopter at a distance of at least 5m.

RENMFTER - MEEENMRYSOROERE -

1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
2.Raise the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning
blades from the side of the helicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade
is higher or lower than the other blade, adjust the tracking immediately.
4.Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).
IEEER—% T THE « BS -E e TR CERSiCeR Vs g .
R R R AR e EAEEAnE TRRAE _ 1
FHifS RIS (Bl ERSDEEEE0a - A ARERE RN —SIFREERRESRT "Wl (iR B AT EEE -
F ) MR E R (W RRER) -8R ) SWEREEE BEMEERERER -

A.When rotating, the blade with higher path means the pitch too big. Please lengthen pitch linkage rod (A) for regular trim or
shorten linkage rod (C) for slight pitch trim.

B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (A) for regular trim or
lengthen linkage rod (C) for slight pitch trim.

A BMBEEREOSORERTEE C110) A BREEE TSRS0I GREQES - BRI 0BT
5. R M EE SRR\ fE M s (P10 1)) - JMISHER (U B1E - JRET ) esRaly - BEEER O EE -

&tguﬁdni
it 8 A Color m;rk BRTFLHTEER

Incorrect tracking may cause vibrations. Please repeat adjusting the tracking : —
to make sure the rotor is correctly aligned. After tracking adjustment, please 1: s -
check the pitch angle is approx. +5-~6" when hovering. B D o )

$Eﬂmﬁﬂmgﬂﬁﬂﬁlﬂ TSR RN - ‘
TERSSENIN G « FEME— TP ItchEE S e R AR i +5-6

i.
2+
&
4,

28



FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #|Sf/{THERTHE

iZ/Make sure that no one or obstructions in the vicinity. Aithinans chand rosdmakai 5m i
[©¥ou must first practice hovering for flying safety. I{.Jhahln D e helagfptaﬂr v ago
This is a basic flight action. (Hovering means keaping RN HEEE%&E‘;’JHR ~
the heNpopies e wid 81 1 5 Rast pORIEa — Beginner may install a training landing
EriEn T o .
CETRED #EEE%E% B - BRI gear to avoid any crash caused by
(B B S PSEP o AFETEE - offset effect while landing.

IR RET LT T A B
" O B B O R S B B e C
HREE -

STEP 1 THROTTLE CONTROL PRACTICE Aifis2iiss

¢t
‘ Yods 1 | | Moty 2| E Z'When the helicopter begins to lifi-off the ground,
A ___‘““:;H‘ 7 slowly reduce the throttle to bring the helicopter
— /3/ back down. Keep practicing this action until you
control the throttle smoothly.
0 ﬂ{i@ g ErEE AR GBS - SIS EFTE RS T -
= T, EHH‘EmﬂﬁﬁlﬂﬁtﬁﬁTEEEJW‘-’H?EEPHEEJJ?E

STEP 2 AILERON AND ELEVATOR CONTROL PRACTICE EiilFEZhimaE

i 4 } ]
| Mode 1 | Mode 2 | 1.Raise the throttle stick slowly. Q VZ/\
& 2.Move the helicopter in any direction back, forward,

B left and right, slowly move the aileron and elevator

sticks in the opposite direction to fly back to its

original position.

| A IR - o _ @5:7/ ¥
I BEERII) BURE 08 070 - @E0RG W,
o L N

BRI R A E S MO R B R '

I ;&chﬂnnul
l = 8

Z2If the nose of the helicopter moves, pleasae lower the throttle stick and land the helicopter. Then move your position diagonally behind
the helicopter 5m and continue praclicing.

i2If the helicopter flies too far away from you, please land the helicopter and move your position behind 5m and continue practicing,

L’T_E'E‘Eﬁgmgﬂi- RN SR - ARSI S S A S S0 R AR -

CHEE T - INRERERS - MR BRELREEEES -

STEP 3 RUDDER CONTROL PRACTICING SOiEfiEwE

1.Slowly raise the throttle stick.
2.Move the nose of the helicopter to right or left, and then slowly :EEE UEE
=]

move the rudder stick in the opposite direction to fly back to its
original position,
1. {e MR PR - , :
E-Hﬁgﬂgﬂﬁﬁﬁl?}fﬂfz s FR@piERoERSERSETEESERD

= oty
]

=l
i

W

STEP 4

After you are tamiliar with all actions from Step1 to 3, draw a circle on /
the ground and practice within the circle to increase your accuracy. /

BIMENE step] -3 SWERGE T + feit - SRR T S B EmE iR R [
17+ LURNR R e hi i -

Zi'¥ou can draw a smaller circle when you get more familiar with the actions.
CEIRENBREFEE - (FRILEE i -

STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE f#0S&nmilasmae

Aifter you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.
Then repeat the Step1 to 4 by standing right in front of the helicopter.
N Estep] - ENERT T - HEES TR SEN TSRS epl-4 - 28 - HESAERFECAER L REE -

= \ o

. —>

@'3 | |

=

29




ADJUSTMENT OF EACH TRIM #i7 81{F i

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to correct the action if the
helicopter leans in a different direction,
B ES - EESRERBRihER - SERRESTESR - OFERMEEEDE -

1.Adjustment of rudder trim %75 SazHE Mode 2

Just before the helicopter lift-off, the nose
lean left/right... -
When leans right, adjust the trim to left side.

When leans left, adjust the trim to right side, Eﬁp n'?“?’?

GEEORBIEEERE - ﬁﬁﬁ@ﬁﬁﬂﬂﬂm PR
@amgg Hﬂmx% = =
BEEEN  SHE5HE - it R

2.Adjustment of elevator trim HEH[ESEH0E
Just before the helicopter lift-off, the nose
lean forward/backward...
When leans forward, adjust the trim down.
When leans backward, adjust the trim up.

TESMIEZHRMET - MR RSEERS.-
ERRESE « 80 T Es -
EIkiRST - W I -

3.Adjustment of Aileron trim FEE5E| R HE Mode 2

Just before the helicopter lift-off, the body
lean left/right...

When leans right, adjust the trim io left side.
When leans left, adjust the trim to right side.

Laeft Right
Eﬁﬁmiﬁﬁﬂﬁ WO B LEEE.. 2 &%
5 « AT -
BEREE - MEDEHE -
TROUBLE SHOOTING DURING FLIGHT 0m8HRHRTORR
\ Situation Cause Way to deal
kil F&H iR
Dut of tracking Adjustment of pitch rod has not Adjust the langth of linkage rod(A)--Regular trim
Blade Tracking | ©= been done, ) Adjust the length of linkage rod(C) ~Slight trim
BT PITCHE S BT TS E%%EEE@ E:ﬁ—dggﬁ
Low rotation of the rotor I*Pil.l:l'llol main blade i high. . % Lewer the piteh about 58 during hovering(The rolation
FIFMNERET # T RERATR ] TCHE R should be about 2,000--2,200rpm during hovering).
# Throlile curve is too low during % B{EP itchEER T Lohih- [:-Télwﬁ*ﬁlﬁﬂfﬂcﬂ-‘ﬂ 22ron)
et a— e T e
During Hovering i i sk
e High rotation of the rolor # Pitch of main blade is low, + Adjust the pitch rod()(The rotation should be aboul
FRRENEER * ERMNERTOHRE 2,000~2,200rpm during hovering).
#Thrattle curve is tao high during *AEREE iﬁ&ﬂﬁ*‘fﬁlﬁ?&ﬂﬁﬂl -ZE00R7H)
hovering. W Lower the throlile curve during hovering.
* BRI IR RS | *RESELEMNEN
The tail leans to one skde during #Fallure setting of tail nevtral point, | & Reset tail newtral point.
hovering, or when trim the rudder and wREDIFEETE * REFMOTTES
return bo the neutral, the tail lags and # The sensitivity of the gyro is low. +Increase the sensitivity.
eannot stay in a control pnslllun. e RN R * ISR
FHHENOY—BRE R%Eﬁrﬁ
%g!?‘q:%!ﬂg Eﬂi S Bl
Sensitivity of
the gyro
PEERERE
The tail wags lefl and right during flight | The sensitivity of the gyro is high. Decrease the sensiiivity.
at hovering or full speed [ e TR
ERER S E‘HEH’:E*'@%H

s#:If the problem is still there even after tried above, stop flying and contact with your seller.
ATl CREE - (RS ELTNSRET - TR (P T R RAT s -

30




15.PART NAMES AND OPTIONAL PART LIST S3saEaEmEsyai

31



o 5% ¢ 12x4mm
2 500H025 Washer E8 | ¢9%x¢ 12x0.8mm 2
3 HMR126Z7 | Bearing MR126ZZ MR1Z6278 3 | o 6xo 12xdmm 4
4 500HD24 Metal main rotor holder SRElEHEE 2
5 500H033 Linkage ball D (M3x3.5) EREED M3x3.5) | o4.75%17 5mm 2
8 TE3020 Socket collar screw EEF T REEE | M3x20mm 2
7 N10030 M3 Nut H3EHREERES | M3 Z
8 500HD10 Metal main rotor housing EHEEHETE 1
9 500HD28 Damper rubber 80" WEEERE-E0" | ¢5.%ee 11 1xdmm 2
10 500H027 Spacer HMEE | ¢61x010.51.5mm | 2
1 S00H019 Pin ELIEE | o 2x28mm -
12 500HO11 Feathering shaft S8 | o 5no BxTE.2mm 1
13 500H039 Feathering shaft sleeve HEMEE | o6k Bx26mm 1
14 TR2519 Socket collar screw BEA S URIESS | M2.5%19mm 1
15 N10025 M2.5 Nut H2. GAGREERE | M2.5 1
16 500HD26 Washer T | o3xg10xImm 2
17 T&3010 Socket screw EEFERE | M3xiOmm 2
18 500H008 Metal head stopper HMIFHERES | ¢34 Tmm 1
19 T52008 Socket screw EEEE P URERR | M2xBmm 1
20 S00HD31 Metal SF Mixing arm HESFERIEE | 46.5:6mm 2
21 HMRE3ZZ Bearing MR63Z2Z HREIIZBBAE | o 3w 6x2.5mm 4
22 500H018 Collar ERWIEE | o3xqd500mm 2
23 50HD22-2 Washer WE | o3%0d.8x03mm 4
24 T53010-2 Socket button head screw HEEEF R | M3x10mm 2
25 5OH012-1 Linkage ball A (2x3.5) EREEA M. 5) | ¢4.75%8.18mm 4
26 500H022 Metal flybar seesaw holder SRTHITREE 1
27 SO0TMRE2ZZ | Bearing MR83ZZ HREITZEEA: | @ 3xoBx3mm 2
28 HMR74ZZ Bearing MR7422 HR7AZI883 | o4xe T52.5mm 2
29 §O0H119-2 M3 collar screw HIE R RS | M3x0.6mm 2
30 500H021 Metal fiybar control arm ERTHMETN | 46x12.5mm ?
31 500H012 Flybar control rod FHMELPHEE | o3.5059 1mm 2
az T52005 Socket screw EFFEER | M2x5mm 4
33 TT3004 M2 Set screw HAESERE | Maxdmm 2
24 500H013 Flybar rod FEHER | o 3x040mm 1
a5 500HD52 Carbon fiber flybar paddie T T 2
36 T73003 M3 Set screw HILLEERH | M3x3mm 4
a7 500H043 425D Carbon fiber blade AZEDERHEEGEM | 425mm et

Specifications, contents of parts and availability are subject to change,

Align RC is not responsible for inadvertent errors in this publications.

ARBEANME - RSNTHEEIASMEHRES - AT AHITEIRIY2
RSN - WEETHRNHES - HOEHNRDY - BLDHBERE -

32







38 500H014 Main shaft E§ | odx o 8x153.3mm
39 500H028 Lock collar ERETHE | o8k g 14x6mm
40 T73003 M3 Set screw uaLE e | M3x3mm

41 T62519 Sockel collar screw SRR B | M2.5x19mm

42 N10025 M2.5 Nut MZ2.GENEEORNE | M2.5

43 S00HO30 Metal washout control arm HRREENEE

44 S00HO18 Collar EEEREE | o 3xed.500mm
45 HMRE3ZZ Bearing MRE3ZZ HREIIZRER | o 3x o 6x2.5mm
46 50HD43 Linkage ball B (M2x3) ERGRR (M3x3) | ¢ 4.75x8.77mm
47 50HD22-2 Washer FA | 0 3xp48x0.3mm
48 T53010-2 Socket button head serew HEFEM SRS | M3x10mm

48 500HO05 Radius arm RadjusiEig

50 HFMR52ZZ-1 | Bearing FMR52Z2Z FHRDZ IR | o 224 5x ¢ 6x2.3mm
51 T52005 Socket screw PERAT A | M2x5mm

&2 500H016 Washout base i | ¢ Bx16x14.5mm
53 CCPM Metal Swashplate HERLCPH-TERE

54 50HD43 Linkage ball B (12x3) BREER M%) | ¢ 4.75%9.77mm
55 500H034 Long linkage ball (M2x3) TR R (M243) | @ 4.75%24 58mm
56 500B011 One-way bearing shaft HEEHRE | o g 12.6x27.25mm
57 H00B013 Washer HEmFET | o 104 1340.8mm
58 S00BO07-2 | Main drive gear(162T) FEEHR (162T) | 182T

59 S00B010-1 | Autorotation tall drive gear (145T) EEEH) 45 (145T) | 1457

B0 S50MHF1012 | One-way bearing HF1012 BEMEHF1012 | ¢ 10x6 14x12mm
61 S00B012 Main gear case EEPAYEE | ¢ 14% 4 40xSmm
B2 SB3006 Hex socket self tapping screw  [IEFR7TRENR | T3xsmm

34




HALIGEN ALIGMN

ALIGN

35



500BO0GE

Carbon fiber main frame(L/R)

Bl 5 AR

63
64 500B002 Batlery mount AEEE 1
B8 5008005 Receiver mount BUEETEE 1
66 5008003 Bottom bracket EHEER 1
67 5008001 Anti rotation bracket +FRENR 1
68 5008006 Canopy mounting bolt WEAGEH 2
] Tr2512 M2.5 Set screw MZ.BICHEER | M2 5x12mm 2
70 5008021 Bearing block EREHEEE 2
71 5008022 ERIWEEE 2
72 HMREEEZZ | Bearing MRGBBZZ MREBEITEEIM | ¢ Bx ¢ 16x5mm 2
73 T62004 Socket screw EERATRER | M2xdmm 8
74 5008009 Motor mount EEEEE | 40x308x5mm 1
75 500B016 142.5 Specialty washer M2 BESHER | 025k 6x2mm 14
76 | T52506 Socket button head screw LEFARSREN | M2.5x8mm 8
77 | T53006 Socket button head screw BB RS | M2xBmm 4
78 S92608 Socket button head self tapping screw  “EF RS WES | T2 6x8mm 4
78 592610 Socket button head self tapping screw “EH ESNES | T2.6x10mm 1
80 S02614 Socket button head self tapping screw LEHFTEEEME | T2.6x14mm 2
81 | ‘5008018 Canopy support BERODEBRE | ¢26x06.57.3mm z
82 50MNB039 Conopy spacer BEETEBE | 44806 11222mm 2
83 500F001 Landing skid B2 | 160x50mm 2
84 500F003 Skid pipe BIREE | g 5xe6x237mm 2
85 S00F002 Skid pipe end cap HRETREE 4
a6 TT3004 M3 Set screw MILCHREE | mMaxdmm 4
ar T62010 Socket screw EEA;EESE | M2a0mm 4
L1 w0020 Washer S| 9206 Bx06mm 4
&9 N10020-1 M2 Nut MEAREE | M2 4
an E00F004 Landing skid nut FNEE | se4xc105xi2mm| 4
g1 500F005 Antenna pipe FHRE | 4 2x¢ 3.0%400mm 1
160 | KXB70001A | sooL Brushiess molor SO0LERRIRG:E | 1s00Kv 1
1681 | S00MODZ Motor pinion gear 12T 12T | 1271 1
162 | 500MOD3 Motor pinion gear 13T 13THEEE | qar 1
163 500H032 Main blade holder T EEITER 1
164 | K10378 Hook and Loop fastening tape BEWT | 15%250mm 2
165 K10378 Hook and Loop fastening tape BEHE™ | 10x200mm 2
166 VCM-28 Nylon strap BEW | 25%160mm 2
1687 | VCM-98 Nylon strap R | 2 5%100mm 4
168 508052 Hook and Loop Tape RIS | esxadmm 1
169 K10365 Hook and Loop Tape WIS | Baw2Bmm 1

36




37




Tail drive gear assembly
a3 S0BER4ZZ Bearing 68422 GOAIIER | o 4x 4 Oxdmm
94 500T051 Long umbrella gear HmEES
25 HMR128 Bearing MR128 MRIZAERE | o Bxig 12x2.5mm
96 500T049 Tail boom mount (Left) EMESEEE T | ¢ 16:44x90.75mm
a7 500T0S0 Tail boom mount (Right) EMEEEEE (5) | o 16:44x80.75mm
28 S00B014 Hexo mounting bolt TUEREE | o 4x35.Tmm
99 T&3010 Socket screw BEEMATURIR | M3I0mm
100 N10030 M3 Nut HIORELRME (M3
101 500B016 M2.5 Speciaity washer M2 SESERET) | 0 2.5% ¢ Bx2mm
102 | T52510 Socket button head screw LEEAS TR | M2.5x10mm
103 5007066 Metal rudder serve mount TN EFREEESE
104 | 500T0O18 Carbon fiber rudder servo bracket B{IEREFEIRHT | 52.5¢33.45x1.6mm
105 500B016 M2.5 Specialty washer M2 ST | o 2% 0 Bx2mm
106 | T52508 Socket button head screw LEBEAEEM (M2.5x8mm
107 | 500T028 Tall boom BE | 015 16x461mm
108 5007008 Tall control guide REEEEER
109 5007031 Rudder control rad EHEEEEE | ¢ 1.98x406mm
10 502124 Ball link BRE
111 500T048 Torgue tube B
112 5007047 Torque tube bearing holder E il i s
113 | 500T048 Pin guide HEEEEEER
114 5007039 Maetal tail unit set EERNRESE
115 | HMR1Z8 Bearing MR128 HR1ZEB R | & B ¢ 1242 5mm
116 500TOB2 Collar FESEFFE | o 1052 0 11.9x12.5mm
17 500T051 Long umbrella gear HEESg
118 500TOST Vertical stabilizer mount FEHEERE
119 | 500TO29 Carbon fiber vertical stabilizer HEHEEN
120 | 500T030-1 | Carbon fiber horizontal stabilizer BT
121 500T063 Nietal stabilizer mount (Uppery EE7THEEELE
122 500TO64 ligtal stabilizer mount (Lower) EENTHEETE FE
123 T52510 Socket button head screw HERAIEERSG (M25x10mm
124 T52516 Socket button head screw HBEASAER (M25x16mm
125 S500B016 M2.5 Specialty washer K2 SR RT | o 255 6x2mm
126 T62519 Socket button head screw EEERATRERE | M2.5%19mm
127 | sooToz2 Tail boom brace end EETEy
128 500T0O7 Tail boom bracer e HREE
128 592610 Socket button head sell tapping screw “EES2ENEE | T2 8x10mm
130 | 5007040 Metal plate(L) SEEMBEEIE
131 5007041 Metal plate(R) EREHNGRE

38




132 S0BGB4ZL Bearing 68427

133 5007042 Aluminum bolt BRI EERE | ¢5x21mm

134 | 5007043 Control arm mounting bolt Eia o el 1

135 Tail rotor shaft assembly EfEeiE

136 T52505-1 Socket button head screw LEFIFT TR | M2.5xBmm

137 | 50T096-1 Tall rotor control arm ESR T

138 507097 Coltar EENAEEEE

139 HMRE3IZZ Bearing MRE3ZZ MREITTEEE | o 3x g Bx2.5mm
140 | 50HOZ2-2 Washer 25 | p3xg4.8x0.3mm
141 T63015 Socket collar screw EEAEHESHE | M3x15mm

142 50HT44-1 Linkage ball A(T2.6x3.5) IEEA(TZ.603.5) | ¢4.75%xB.18mm
143 Tail pitch assembly EmELEE

144 5007027 Slide shaft EHHE | ¢4xeTxi62mm
145 5007038 etal T type arm ERETREEE

146 50T105-1 Contral link el o]

_14? 50T106 Collar A BEEEREL | ¢2xeIndmm
148 507127 ‘Collar B REEEAEY | ¢2x¢3x3mm
149 T12008-4 Collar screw HESH | M2xBmm
150 | S00TO6S Metal tail rotor holder EREEERE
151 5007024 Tail rotor hub RAFHTEE | ¢ 10x39.6mm
152 | T74003 M4 Set screw HALCTRERE | Mdx3mm
153 50BMRY5ZZ | Bearing MRSSZZ KRESZI®IE | ¢ 5xeSx3mm
154 | HH2016 Thrust bearing IEHERE | g 3% ¢ Bx3.5mm
155 W10020 Washer B | ¢2xs6x0.6mm
156 TG2006 Socket screw EEFATTRES | M2xEmm
157 KU110014 Carbon fiber tail blade WEIERER | Tomm
158 T53012-2 Socket button head collar serew LEEATTREERE | Max12mm

38




